
 

PREPARATORY SURVEY ON  
THE PROJECT FOR  

EXPANSION OF WATER SUPPLY SYSTEMS 
IN PURSAT 

 
FINAL REPORT 

 
 
 
 
 
 
 
 
 
 
 
 

DECEMBER 2019 
 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
 

CTI ENGINEERING INTERNATIONAL CO., LTD. 
WATER AND SEWER BUREAU, CITY OF KITAKYUSHU 

TEC INTERNATIONAL CO., LTD. 

KINGDOM OF CAMBODIA 
MINISTRY OF INDUSTRY AND HANDICRAFT (MIH) 

GE 

JR 

19-083 
 



 

  



 

PREPARATORY SURVEY ON  
THE PROJECT FOR  

EXPANSION OF WATER SUPPLY SYSTEMS 
IN PURSAT 

 
FINAL REPORT 

 
 
 
 
 
 
 
 
 
 
 
 

DECEMBER 2019 
 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
 

CTI ENGINEERING INTERNATIONAL CO., LTD. 
WATER AND SEWER BUREAU, CITY OF KITAKYUSHU 
[...]
consecutive years from 2011 to 2017. Sectoral factors that brought economic growth of Cambodia 
in recent years are regarded as the sewn product export to North American in the manufacturing 
industry, the construction rushes of condominium or resort facility in the construction industry 
and the growth of tourism and retail sales in the service industry. According to the prospect of 
IMF in April 2018, the economic growth rate of Cambodia will be 6.9% in 2018 and 6.8% in 
2019. The prospect of National Bank of Cambodia in December 2017 is also 6.9% in 2018. Based 
on the general view, about 7 % of high economic growth rate seems to be continued for the 
meanwhile. 
On the other hand, the poverty ratio in Cambodia is still high. Although the ratio of 53.2% in 2004 
was improved to 20.5% in 2011, the poverty reduction is important issue in Cambodia. 

 



S-3 

2. Background of the Project 

After the improvement of drinking water supply system in Phnom Penh by the Royal 
Government of Cambodia (RGC), the government keeps improving the system in the provincial 
cities in Cambodia by expanding the accomplishment of water supply system in Phnom Penh. 
JICA has supported the government in the progress through Technical Cooperation, Grant Aid 
and ODA Loan. 

“The Master Plan of Greater Phnom Penh Water Supply in the Kingdom of Cambodia” was 
formulated by the support of JICA in 1993 after the civil war. Based on the master plan, the 
drinking WTP and distribution water pipe network were constructed through Japanese Grant Aid. 
Strengthening of management, operation and maintenance for the water supply system 
progressed through the technical cooperation with Water and Sewer Bureau, City of Kitakyushu 
and so on. 

Synergistic effect with other donor’s supports made Phnom Penh Water Supply Authority 
(PPWSA) as one of the best water supply corporations in Asia: 90% of water supply coverage 
ratio, 8% of water loss rate and 24-hour water supply in 2006. Meanwhile, the water supply 
coverage ratio in the provincial cities of Cambodia was at 35% in 2005. 

The target for water supply ratio in urban areas of provincial cities to be 100% by 2025 is 
disseminated in MIH, and RGC is proceeding with the expansion of water supply facilities in 
provincial cities. 

As a result, it is possible to operate water supply system fairly: however, the water supply 
coverage ratio of the provincial cities is low now because of their low production capacity. For 
example, Pursat City which has approximately 100,000 people in the administrative area of the 
Waterworks(WWs) can now supply water to approximately 36,000 people only (in 2015). In the 
same manner, Svay Rieng City can supply water to approximately 15,000 people only (in2015) 
against approximately 100,000 people. Therefore, the water supply coverage ratio is 
approximately 38% in Pursat City and approximately 16% in Svay Rieng City. Since both cities 
aim at 100% water supply coverage ratio by 2025, the expansion of the water supply system is 
an urgent issue. 

Under these circumstances, RGC made an official request in Aug. 2016 to the Government of 
Japan (GOJ) for “The Project for Expansion of Water Supply System in Pursat and Svay Rieng 
City in the Kingdom of Cambodia” (hereinafter referred to as “this project”) under the Japanese 
grant aid to improve water supply services in Pursat City and Svay Rieng City. (The official 
request letter was submitted in June 2017). 

According to the discussion results with Cambodian officials during the field survey, which was 
conducted from June to September in 2017, both sides agreed as follows:  



S-4 

（1）The preparation will start for grant aid scheme on the expansion of water supply system in 
Pursat City based on the request.  

（2）As for Svay Rieng City, since the stability of water resource is required to be reviewed, the 
project for Svay Rieng City will be implemented separately from this project. 

Based on the above background, this project aims to improve access rate to safe water, provide stable 

water supply service and improve the quality of life of residents by constructing intake facilities, 

conveyance pipes, WTP, transmission pipes and distribution pipe network in Pursat City. 

 
  



S-5 

3．Results of the Preparatory Survey and Scope of the Project 
(1) Results of the Preparatory 
The Japan International Cooperation Agency (JICA) dispatched the Preparatory Survey Team 
(The Team) to Cambodia over five times in total as follows based on the above-mentioned 
background. 
 
 The first field work: From June 11, 2017 to July 23, 2017 
 The second field work: From August 10, 2017 to September 4, 2017 
 The third field work: From June 24, 2018 to June 30, 2018 
 The first field work for change of design:  
    From February 10, 2019 to February 16, 2019 
 The second field work for change of design:  
    From March 14, 2019 to April 12, 2019 
 
The team conducted the measuring survey, geological survey and water quality survey in addition 
to the survey on the present conditions of the existing water supply facilities and social condition 
in Pursat City and Svay Rieng City. The preparatory survey consists of appropriate outline design 
as a grant aid, formulating project implementation plan and project cost estimation after 
confirming the request contents from the Cambodian side and evaluating the validity of the project 
scale.  As a result, it is agreed with Cambodian side that the new water purification plant of 
6,600m3/day will be constructed by this project to improve water supply coverage ratio for the 
population in the urban area to 86.1% and 67.9% in the controlled area of the WWs in the Pursat 
City. 
 
(2) Scope of the Project 
1) Construction of Water Supply Facilities 

The water supply facilities that will be constructed are as follows: 

  



S-6 

Intake and Raw Water Transmission Facilities 
Item 

Structure and Scale 
Large Middle Small 

Intake 
Facility 
7,260m3/day 
 

Sedimentation 
pond 
7,260m3/day 
, 1-pond 

Sedimentation 
pond (Circular 
Elevated Tank) 

Reinforced Concrete Circular Elevated Tank 
Size: Tank Diameter 7.0m 
Height: 19.7m onGL 
Depth: 4.0m 
Equipped facility: Crane (0.5 ton) for Maintenance, Inlet Pipe, 
Outlet Pipe, Drainage Pipe and Water Gauge 

Intake pump 
facility 

Intake Pipe and 
Pump room 

Rectangular reinforced concrete structure with basement room 
First floor (under beam): B7.50m x L14.00m x H3.10m  
(measuring between center of walls) 
Basement room (under beam): B7.50m x L6.00m x H1.5m 
(measuring between center of walls) 
Equipped facility: incoming panel, control panels, valve 
control panel, auxiliary machine panel, emergency generator, 
intake pump (5.04m3/m, 34m, 45kW x 2sets), pipe laying for 
intake and outlet side, crane (3t) for maintenance and floor 
drain pumps 

Personnel 
office 

Rectangular reinforced concrete structure with basement room 
Size: B6.00m x L6.00m x H2.40m (measuring under beam 
between center of walls) 
Equipped facility: power board and instrumentation board 

Temporary 
works 

Earth Coffer 
Dam 

Earth Coffer Dam and Large Sand Bag 
H=4m L=60m  

Conveyance 
Facility 

Conveyance 
Pipe 

Under the 
Road 

Ductile cast iron pipe (DIP), Diameter 350mm, L=8.3km 

Bridge-
piggybacked 
pipe 

Steel pipe(SP), Diameter 350mm, 4 sites 

 

Water Treatment Plant 

Item 
New Pursat WTP: 6,600m3/day 

Structure and Scale Qty 

Receiving Well 

Reinforced Concrete Structure 1 Basin 
Internal Dimension: Width1.50m×Length3.90m×Depth4.70m 

Volume (V): 27.5m3, Retention Time (T): 5.5min (Criteria: ≧1.5min) 

Mixing Well 

Reinforced Concrete Structure 1 Basin 

Methods to utilize the energy of water flow itself 

Internal Dimension: Width1.50m×Length1.50m×Depth4.12m 

Volume (V): 9.27m3, Retention Time (T): 1.83min (Criteria: 1＜T＜5min) 

Flocculation 
Basin 

Reinforced Concrete Structure 2 Basins 

Slow Mixing Method: Up-and-Down Roundabout Type (zigzag flow) 

Number of Stage: 5 Stages 

Internal Dimension per Basin: 

Width7.00m×Length3.65m×Average Effective Water Depth3.76m (Height 
 



S-7 

Item 
New Pursat WTP: 6,600m3/day 

Structure and Scale Qty 

Sedimentation 
Basin 

Reinforced Concrete Structure 2 Basins 

Horizontal Flow Sedimentation Type 

Supernatant Water Collecting System: Collecting Trough + Submerged Orifice 

Internal Dimension per Basin: 

Width7.00m×Length20.00m×Average Water Depth4.40m 

Surface Loading: Q/A=18.0mm/min (Criteria:15-30mm/min) 

Mean Velocity (V): 0.08m/min (Criteria: 0.40m/min or below) 

Rapid Sand Filter 
(Reference) * 

Reinforced Concrete Structure 4 Basins 

Type: Self-Balancing Type 

Internal Dimension: Width2.50m×Length6.00m 

Filter Sand Thickness: 1.0m 

Underdrain System: Perforated Block 

Filtration Rate (V): 121m/day (Criteria: 120-150m/day) 

Backwash Method: Air Wash + Water Wash 

Service Reservoir 

Reinforced Concrete Structure using Flat Slab Structure 2 Basins 

Effective Volume per Basin (V): 1,152m3(576m3×2Basins) 

Effective Water Depth (H): 4.00m (Criteria:3-6m) 

Retention Time (T): 8.4hours (Set from daily-water demand fluctuation) 

Internal Dimension: Width12.00m×Length24.00m×Depth4.00m 

Drainage Basin 

Reinforced Concrete Structure 2 Basins 

Volume (V): 228.8m3(114.4m3×2Basins) 

Internal Dimension per Basin: 

Width4.00m×Length11.00m×Effective Water Depth2.60m (Height5.60m) 

Drying Bed 
Reinforced Concrete Structure 4 Beds 

Effective Area (A):536.8m2 (Area per bed: Width11.0m×Length12.2m ＝

 
Chemical Feeding 

Facilities 
(in Chemical Building) 

Coagulant: Polyaluminum Chloride (PAC) 1 Unit 

Acid and Alkali Agents: Lime 

Chlorine Agents: Calcium Hypochlorite (Bleached Powder)  

Power Generator 
Equipment  

(in Chemical Building) 

Capacity: Long Running Type 350KVA 1 Unit 

Type: Low Noise Cubicle Type 

Chemical 
Building 

Reinforced Concrete Structure, 3Storey Building, Total Floor Area (A):425.8m2 1 Unit 

(Usage) Ground Floor: Workshop, Storage, Emergency Generator Room, Toilet 

                   Chemical Carry-in Room (1-3 Fl. Open Ceiling) 

            1st Floor: Waste Solution Reservoir, Chemical Injection 
 2nd Floor: Chemical Dissolving Tank Room 

Administration 
Building 

Reinforced Concrete Structure, 1 Story Building, Total Floor Area (A): 266.7m2 1 Unit 

(Usage) Ground Floor: Office Room, Meeting Room, Monitoring Room, Laboratory, 
Toilet 

Note: * As stated in 2-2-2-5-(3)-4), since the specification and structure of rapid sand filter is based on bidder’s proposal, the 
description on the above table is for reference. 
Source: JICA Survey Team  



S-8 

Distribution Facility 

Note: Pipe length of water main bridges and the bridge-piggybacked water mains shall be included in the length of ductile cast iron 
pipes and high density polyethylene pipes. 

 

2) Procurement of Equipment 

To achieve adequate water treatment and conduct sound operation and maintenance of the new water 

supply facilities and to promote service connections for the low-income household, the following 

equipment will be procured under Japanese grant aid: 

 

Item 
Equipment 
/Material 

Specifications Qty 

Equipment 
for Water 
Quality 
Analysis 

Water Quality 
Instruments 

Jar Tester, Distillation apparatus, Turbidity Meter, pH Meter, 
Residual Chlorine Analyzer, Electric Conductivity Meter, Water 
Bath (for COD), Microscope  

1 set 

Absorptiometer For multi-item water quality measurement(including reagents) 
Measurement Range：320-1100nm 

1 set 

Uninterruptible 
Power System 
(UPS) 

Output Capacity: 3kVA 1 set 

Microbiological 
Analysis 
Apparatus  

Filtration Equipment, Bacteria Incubator, Autoclaved Sterilizer, 
Test Filter, Petri dish, Agar Culture medium, etc. 

1 set 

Item Structure and Scale Qty 

Service Reservoir 
(inside new (WTP) 

Reinforced concrete (RC) Structure, Rectangle, 2 Reservoirs 
Effective Capacity: V=1,100 m3×2 
Effective depth: H=3.80 m 
Water Level: HWL+17.20m、LWL+13.40m 
Foundation: Direct Foundation 

1 set 

Distribution Pump 
Facilities 
(inside new WTP) 

Horizontal Volute Pump 
3.5m3/min H=55m 75kW 
Inverter Equipment 

3 Pumps 
(1 standby) 

Distribution Mains DCIP 
Straight Pipe: T type, Thrust Blocking: Retainer Gland φ400mm L= 
0.1km / φ350mm L= 5.8km / φ300mm L= 1.4km 
 

7.3km 

HDPE 
φ250mm L= 5.4km / φ200mm L= 11.2km / φ150mm L= 10.3km / 
φ100mm L= 16.5km / φ 80mm L= 7.7km / φ 50mm L= 23.1km 

74.2km 

Water Main Bridge 
SP (corrosion prevention coating) 
φ 80mm one place 

1 Places 

Bridge-piggybacked Water Main  
SP (corrosion prevention coating) 
φ300mm 3 place / φ250mm 4 places / φ200mm 8 places /  
φ150mm 10 places / φ100mm 6 places / φ 80mm 8 places /  
φ 50mm 1 place 

40 Places 

Monitoring equipment 
of water distribution  

2 flowmeters (1 each inside and outside WTP) 
3 water pressure gauges (outside WTP) 

1 LS 



S-9 

Item 
Equipment 
/Material 

Specifications Qty 

Continuous 
Measurement 
Water Quality 
Analyzer 

Analyzer that continuously measures the turbidity of treated water. 
Measurement Range: 0-100NTU(Turbidity), 0-3mg/L (Residual 
Chlorine) 

1 set 

Reagents pH Standard Solution, BTB reagent, DPD reagent, etc. 1 set 

Glassware Beaker, Measuring Flask, Pipette, burette, etc. 1 set 

Laboratory Table Central Laboratory Table (including reagent shelf, socket outlet, 
piping and wiring), Side Laboratory Table, Sink 

1 set 

Other  Storage Shelf, Refrigerator, Desk/Chair 1 set 

Tools for 
Mechanical 
Equipment 

Clamp Power 
Meter 

Voltage Range: AC600V 
Current Range: AC600mA-AC 1000mA (or above) 

1 set 

Vibration Checker Acceleration: 0.02-200m/s2、Velocity:0.3-1,000mm/s 
Displacement: 0.02-100mm 

1 set 

Mechanical 
Torque Wrench 

Measurement Range:50-300Nm 1 set 

Portable 
Ultrasonic Flow 
meter 

Measurement Range of Pipe Diameter:13-600mm 1 set 

Sieve Shaking 
Machine 

Effective Diameter: 0.8mm-1.0mm 1 set 

Butt Fusion 
Machine for PE 

Φ63-280mm 1 set 

Accounting 
System 
Equipment 

SUMS System Computer × 3 (for billing, accounting and casher, 1 PC for 1 
software), UPS×1, Printer×1, SUMS Software (Full License x 2, 
Light License x 1) 

Software of full license includes “Billing “and “Accounting”. 
Software of light license includes “Casher”.  

Since each software of “Billing”, “Accounting”, “Casher” is 
operated by separated PC, three (3) PC will be required. 

1 set 

Service 
connection 
installations 

Water Supply 
Equipment 

Per 1 set 
 snap taps with saddle for DN350mm~OD63mm) 
 HDPE water supply pipe (25mm) 30m 
 Water meter (15mm, Tangential flow impeller type, Single-

jet, Class C) 
 Stopcock (15mm) 
 Attachment (joint, coupling, etc.) 

257 sets 

 

3) Technical Assistance (Soft Component) 

Training in the following 3 items will be provided under the technical assistance (soft component) of 

this project. 

 
 Operation and maintenance of water treatment facilities 
 Operation and maintenance of water transmission and distribution facilities 
 Production management (Water supply facility management) 

 

  



S-10 

4． Implementation Plan and Cost Estimation 
(1) Implementation Plan 
The implementation plan of this project was formulated as the multiple year project considering 
its construction contents and construction period. The detailed design will be carried out in the 
first year and construction works including procurement of equipment and materials from the next 
year. The construction period is 6.5 months for detailed design, 3.5 months for bidding and 
contract period, and 25 months for construction works and procurement. 
(2) Approximate Project Cost 
Total expense of Cambodian side is approximately 669,825USD. The expense items are ground 
leveling for intake facility and drinking WTP, UXO survey, environmental monitoring survey, 
information and communication, electric power lead-in to new intake plant and new drinking 
WTP, bank arrangement, house connection works using procured equipment for poverty 
households and so on. 
 

5． Project Evaluation 